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' TEST REPORT
Mechanical & Hardgoods Labortory Report No. @ HL10153/2019
Page : 1 of 2
Date : MAR. 15, 2019

KANSWAY TECHNOLOGY BUILDING MATERIAL GROUP LIMITEED.
SUITE B, 29 HARLEY STREET, LONDON, UNITED KINGDOM, WIG9QR

== RE RTEREMEETRAT

The following merchandise was submitted and identified by the applicant as:

uct Description: KANSWAY Automatic regression buffer door closer hinge
= — o KANSWAY B8 IS AP S o
Country of Origin: Malaysia (E5 2R FRga)

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Requested: Durability test

Test Method & Result: —5See following sheet(s)--—
Date of Receipt: Jan. 09, 2019
Testing Period: Jan, 09, 2019 ~ Mar. 12, 2019
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SGS Taiwan Ltd.
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; TEST REPORT
Mechanical & Hardgoods Laboratory Report No. © HL10153/2019
Page ! 2 of 2
Test Method:
1. Secure the two hinges on the door then fixed on the working frame.
2. Open the door by using the gas eylinder to (70 + §) degrees angle and close the door to the original
position as one cycle.
3. Totally executing 1,000,000 cycles.
4. Tested Door:
Weight: 40 kg; Size:85 cm x 200 em
5. Frequency: (15 + 1) cycles/minute
6. After testing, visual checks the sample for damage and record any findings.

Sample Cycles Result

KANSWAY

tomati ssion b : —— .
applcpgrossion 1,000,000 )Jn visual damage or loss of function was found after testing.
buffer door closer

hinge

— Picture(s) -

= /i
Photo A: Appearance of the sample(s) Phato B: Close view

--- End of Report ---

AIFVIESR : 1008 XAESAIE - BIBRIFIKT

This docurment is lesu
and for dock

1 Not2?, 'Wu Kung F ]
Ll |'. (B86-2) 2209-3270 | (BB6-2) 279927920 WA T SS
Member of 3GS

RN ERTARS

Pz  t H K E AR A
I KANSWAY GROUP LIMITED




s KB PIE M R STIFRE(FE A SR B E B e e R et

JAIR

FE

FIEERR &I

FisE wEEHE

35-70kg

<900mm

2100mmELF

mEES

35-70kg

=900mm

2100-2400mm

MmEEE+—BRES

70-100kg

=1000mm

2200mmELF

=fEE®E

XKERERLSERINEEIES - BREEECCH &S —EER -

FHELRACE (

=
52

2 RO D)

o 1]

D S N . S O

XERtEE KR LEAME TR EfELRRBRERAE o

g e

ZEITE

h,
N

g/-

1

L T, "2 R T B, TS, 0 R

P

R R R . . R T

-

(BE{SZ * mm)

N EtRHEEFRA A
PZaln KANSWAY GROUP LIMITED




(HEREZ1>2>3 B55>

THERBEERR
ERYTSES o
FEP9EE+2 ~ TN AT K2

STiRfkk22 ~ 1ES*4
BT *+1 + SREBE*1

% BBP9 28 L2852 PIEEPT
HE L (HREZDARRE)

EEE—RErEE
B R
M5 RS

(ZERIPIEE ZHEE)

HRART , KER
PIBVE S MREIPINE
BB DR o

(FZERIFIZSE R )

AEEEEEE &
BTAL KBRS
FrEEE  ETES
B — RS L o

(SBRIP BT HE)

REISE

{Z.‘ZH”J:I
RS

» LUARSET 75 [

ERENRIHRED

= RTRHEEBRAF

ZIm KANSWAY GROUP LIMITED




ENEA
STERYEE

&m Z) B
180 LA L

FIEENRA LA
S=R/N:PaLi::

FISEPIAERTIE
REBFAT

A7EHR
BELGEE




